
Hazen and Sawyer  

4035 Ridge Top Road, Suite 400 

Fairfax, VA 22030 • 703.218.2034 

 

   

  

Charles County Water Source 

Feasibility Study – Phase A-2 
Technical Memorandum 
October 31, 2018   



Charles County, Maryland October 31, 2018 

Water Source Feasibility Study – Phase A-2  

Technical Memorandum 

 |  

Table of Contents 

Executive Summary .............................................................................. i 

Introduction .......................................................................................... 1 

Summary of Phase A-1 Report ............................................................ 2 

Demand Analyses.................................................................................................................... 2 
[...]
Table 24: Preliminary Screening Assessment for Alternative G-1............................................... 39
Table 25: Preliminary Screening Assessment for Alternative G-2............................................... 40
Table 26: Preliminary Screening Assessment for Alternative G-3............................................... 42
Table 27: Summary of Estimated Capital Costs for the Surficial Aquifer Treatment Train G-4 in

Millions of Dollars as a Function of Plant Capacity ........................................................... 44
Table 28: Preliminary Screening Assessment for Alternative G-4............................................... 45
Table 29: Preliminary Screening Assessment for Alternative G-5............................................... 46
Table 30: Potomac River Water Quality in the Middle Potomac-Anacostia-Occoquan River HUC

(02070010) .......................................................................................................................... 48
Table 31: Summary of Estimated Capital Costs for Surface Water Treatment Train S-1 in

Millions of Dollars as a Function of Plant Capacity ........................................................... 50
Table 32: Preliminary Screening Assessment for Alternative S-1 ............................................... 50
Table 33: Potomac River Water Quality in the Lower Potomac River HUC (02070011) ........... 51



Charles County, Maryland February 18, 2016
Water Source Feasibility Study – Phase A-1
Technical Memorandum

| v

Table 34: Summary of Estimated Capital Costs for Surface Water Treatment Train S-2 in
Millions of Dollars as a Function of Plant Capacity ........................................................... 52

Table 35: Preliminary Screening Assessment for Alternative S-2 ............................................... 53
Table 36: Patuxent River Water Quality in the Patuxent River HUC (02060006)....................... 54
Table 37: Summary of Estimated Capital Costs for Surface Water Treatment Train S-3 in

Millions of Dollars as a Function of Plant Capacity ........................................................... 55
Table 38: Preliminary Screening Assessment for Alternative S-2 ............................................... 56
Table 39: Permitted Allocations for the Morgantown Generating Facility .................................. 56
Table 40: Preliminary Screening Assessment for Alternative S-5 ............................................... 57
Table 41: Preliminary Screening Assessment for Alternative B-1............................................... 61
Table 42: Summary of Estimated Capital Costs for Riverbank Filtration Treatment Train B-2 in

Millions of Dollars as a Function of Plant Capacity ........................................................... 62
Table 43: Preliminary Screening Assessment for Alternative B-2............................................... 63
Table 44: Preliminary Screening Assessment for Alternative B-3............................................... 63
Table 45: Summary of Maryland Department of the Environment Guidelines for Water Non-

potable Reuse ...................................................................................................................... 65
Table 46: Preliminary Screening Assessment for Alternative R-1............................................... 67
Table 47: Summary of California Water Quality Requirements for Indirect Potable Reuse via

Groundwater Replenishment with Subsurface Application ................................................ 69
Table 48: Summary of Estimated Capital Costs for IPR Treatment Trains #1 And #2 in Millions

of Dollars as a Function of Plant Capacity.......................................................................... 70
Table 49: Preliminary Screening Assessment for Alternative R-2............................................... 71
Table 50: Preliminary Screening Assessment for Alternative R-3............................................... 72
Table 51: Summary of Alternative P-1 (Increased WSSC Allocations........................................ 75
Table 52: Preliminary Screening Assessment for Alternative P-1 ............................................... 75
Table 53: Preliminary Screening Assessment for Alternative P-3 ............................................... 76
Table 54: Preliminary Screening Assessment for Alternative P-3 ............................................... 78
Table 55: Preliminary Screening Assessment for Alternative W-1.............................................. 79
Table 56: Preliminary Screening Assessment for Alternative C-1............................................... 81
Table 57: Preliminary Screening Assessment for Alternative C-2............................................... 82
Table 58: Summary of Alternatives Recommended for Further Evaluation ................................ 83

List of Figures

Figure 1: Communities Served by the Charles County Water Supply and Distribution System ... 6
Figure 2: Schematic Hydrogeologic Cross Section Showing Relation of Aquifers through

Northern Charles County (reprinted from Staley, 2015)....................................................... 8
Figure 3: Extent of the Magothy aquifer in Charles County and the Current Estimated Drawdown

between 1975 and 2013 (Staley, Andreasen & Curtin 2014).............................................. 12
Figure 4: Harmful Algal Bloom Forecast, Potomac River, summer 2006 (CBP, 2006) .............. 17
Figure 5: Charles County Observation Wells CH Bf133 and CH Bf134 for Magothy Aquifer

(USGS 2015) ....................................................................................................................... 38
Figure 6: Potentiometric Surface of the Lower Patapsco Aquifer Aystem in Southern Maryland

and Maryland's Eastern Shore, September 2013 (Staley, Andreasen & Curtin 2014)........ 41



Charles County, Maryland February 18, 2016
Water Source Feasibility Study – Phase A-1
Technical Memorandum

| vi

Figure 7: Potentiometric Surface of the Patuxent Aquifer System in Southern Maryland and
Maryland's Eastern Shore, September 2013 (Staley, Andreasen & Curtin 2014)............... 43

Figure 8: Surficial Upland Aquifer Treatment Schematic............................................................ 44
Figure 9: Upper Reaches of the Potomac River adjacent to Charles County (shaded gray) ........ 47
Figure 10: Cumulative Months for Estimated Percentages of Washington DC Area Wastewater

Flows in the Potomac River near Charles County .............................................................. 49
Figure 11: WTP Process Schematic for the Upper Reach Potomac River Source of Supply ...... 49
Figure 12: Lower Reaches of the Potomac River adjacent to Charles County (shaded gray)...... 51
Figure 13: WTP Process Schematic for the Lower Reach Potomac River Source of Supply...... 52
Figure 14: Patuxent River adjacent to Charles County (shaded gray).......................................... 54
Figure 15: WTP Process Schematic for the Patuxent River Source of Supply ............................ 55
Figure 16 : Example Riverbank Filtration System with Horizontal Collector (Ranney) Well

(Left) and Vertical Well (Right).......................................................................................... 58
Figure 17: WTP Process Schematic for a Potomac River RBF Source of Supply....................... 62
Figure 18: Indirect Potable Reuse Treatment Train #1................................................................. 70
Figure 19: Indirect Potable Reuse Treatment Train #2................................................................. 70
Figure 20: A) Exterior and B) Interior Views of the CCG/WSSC Connection Site in Waldorf,

MD ...................................................................................................................................... 73
Figure 21: Range of Capital Costs for Each Treatment Option Estimated For 2, 5, and 10 mgd

Plant Capacities ................................................................................................................... 84



Charles County, Maryland February 18, 2016
Water Source Feasibility Study – Phase A-1
Technical Memorandum

| vii

List of Acronyms

Abbreviation Definition

AOP Advanced Oxidation Processes

BAC Biologically active carbon

CAT Corrective action thresholds

CBP Chesapeake Bay Program

CCG Charles County Government

CCL Contaminant Candidate List

CFR Code of Federal Regulations

Cl2 Chlorine

CPV Competitive Power Ventures

CT Contact time

DBP Disinfection byproduct

DOC Dissolved organic carbon

DPR Direct potable reuse

GAC Granular activated carbon

GIS Geographical information system

g/mol Grams per mole

gpm Gallons per minute

GWUDI Groundwater under the direct influence of surface water

H2O2 Hydrogen peroxide

HAA5
The sum of 5 haloacetic acid concentrations (monochloroacetic acid, monobromoacetic
acid, dichloroacetic acid, trichloroacetic acid, and dibromoacetic acid)

HGL Hydraulic grade line

IPR Indirect potable reuse

LT2ESWTR Long Term 2 Enhanced Surface Water Treatment Rule

MCL Maximum contaminant level

MDE Maryland Department of Environment

MF Microfiltration

mg/L Milligrams per liter

mgd Million gallons per day

MGS Maryland Geological Survey

mL Milliliter

MPN Most probable number

NA Not applicable

NOM Natural organic matter

NSWC Naval Surface Warfare Center



Charles County, Maryland February 18, 2016
Water Source Feasibility Study – Phase A-1
Technical Memorandum

| viii

NTU Nephelometric Turbidity Units

O&M Operation and maintenance

O3 Ozone

PAC Powdered activated carbon

pCi/L Picocuries per liter

RBF Riverbank filtration

RO Reverse osmosis

SWTR Surface Water Treatment Rule

TAZ Traffic Analysis Zones

TDS Total dissolved solids

TOC Total organic carbon

TTHM
Total trihalomethanes (the sum of bromoform, chloroform, bromodichloromethane, and
chlorodibromomethane concentrations)

UCMR Unregulated Contaminant Monitoring Rule

UF Ultrafiltration

USEPA United States Environmental Protection Agency

UV Ultraviolet irradiation

WMA Washington DC metropolitan area

WSSC Washington Suburban Sanitary Commission

WTP Water treatment plant

WWTP Wastewater treatment plant

μg/L Micrograms per liter 



Charles County, Maryland February 18, 2016
Water Source Feasibility Study – Phase A-1
Technical Memorandum

| ix

Executive Summary

The Charles County Government (CCG) has commissioned a Water Source Feasibility Study in response

to projected population growth, declining water levels in regional aquifers, and requirements laid out by

the Maryland Department of the Environment. The main objective of this study is to evaluate potential

options for meeting the Waldorf and Bryans Road water systems’ future demand. However, due to the

fact that nearly all water for domestic, industrial, and agricultural use in the County is withdrawn from the

same confined aquifers, the scope of the study is not limited to these CCG systems.

The results of Phase A-1 of the evaluation are presented here, including a comprehensive review of all

potential water sources in the County, such as increased allocations from the Washington Suburban

Sanitary Commission, development of a surface water supply, new wells in confined and unconfined

aquifers, water reuse, water conservation, and a combination thereof. The majority of the water supply

alternatives available in Charles County require more treatment and monitoring than existing groundwater

supplies. Thus, an overview of water quality considerations pertaining to various source waters, as well as

the treatment processes that address these water quality considerations, is provided. Successful

diversification of the CCG water supply portfolio will depend on selecting treatment technologies that

adequately addresses raw water quality, as well as thoroughly anticipating and addressing the potential

impacts of blending source waters in the distribution system.

Water source alternatives were evaluated based on the preliminary screening criteria shown in Table ES-

1, which were developed to assess multiple aspects of each option. The preliminary screening criteria

served to provide a concept development roadmap for all identified water source alternatives, as well as a

means by which to identify potential critical flaws. Ultimately, these criteria and their associated pass/fail

assessments for each water source alternative enabled removal of options from further consideration that

had notable conceptual weaknesses, such as unproven performance or reliability, high cost, or

insurmountable regulatory issues. The information and data used to assess each water source alternative

originated from multiple sources, including water resource monitoring databases, federal and state

publications, peer reviewed literature, and professional experience.

Table ES-1: Phase A-1 Preliminary Screening Criteria

Preliminary Screening Criteria

Capital Cost

Operation and Maintenance Cost

Water Quality

Supply Reliability

Ease of Operation

Constructability

Ease of Permitting

Environmental Stewardship

Public Acceptance

Regional Benefits



Charles County, Maryland February 18, 2016
Water Source Feasibility Study – Phase A-1
Technical Memorandum

| x

The results of the screening analysis identified twelve alternatives that will be included in the Phase A-2

analysis (Figure ES-2). Critical flaws for the water source alternatives that were eliminated during this

preliminary screening ranged from lack of supply reliability to exorbitant capital cost to lack of regulatory

and public acceptance. The options being carried forward include surface water and groundwater sources,

riverbank filtration, reuse, as well as a variety of policy and management opportunities. The major factors

that influenced whether an alternative was accepted or screened out are described below:

Groundwater sources: Based on available drawdown data in the Magothy, Patapsco, and Patuxent

aquifers, there is currently low confidence in the long term reliability of increased withdrawals from these

groundwater sources. However, updated modeling of the Coastal Plain Aquifer system could improve the

County’s ability to utilize existing wells, plan new well development, and support permitting

appropriations for confined aquifer withdrawals. In addition to the confined aquifers, the Surficial Upland

aquifer may be a potential source that would require a relatively low level of treatment, but yields would

need to be confirmed through field investigations.

Surface water sources: From a water supply standpoint the Potomac and Patuxent Rivers are reliable

options, but water quality would require substantial treatment. While treatment would be expensive, it is

feasible. Acceptable surface water options were limited to the upper reaches of the Potomac River in

order to avoid the need for desalination.

Riverbank filtration sources: Riverbank filtration can be generally understood as a cross between a

surface water source and a groundwater source. A large, reliable surface water source, such as the

Potomac River, ensures an adequate water supply, while transport through the riverbank substrate

provides water quality benefits. Riverbank filtration is a feasible alternative along the upper reaches of the

Potomac River, but field investigations would be required to confirm yield and water quality.

Reuse sources: Non-potable reuse is currently practiced in the County and could be expanded if

additional customers are identified. While indirect potable reuse is untried in Maryland, it has been

successfully implemented in many states. Therefore, it may be a suitable source for aquifer recharge from

a permitting and public acceptance standpoint. There are few precedents in the U.S. for direct potable

reuse, and it was determined to be too drastic of a change from current practice from both a permitting

and public acceptance perspective to be carried forward for further analysis.